
STATE OF MA!NE 


DEPARTMENT OF 


ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE 	 PAUL MERCER 

GOVERNOR 	 COMMISSIONER 

July !, 2017 

Mr. Scott Firmin 

Director of Operations - Wastewater Services 

Portland Water District 

225 Douglass Street 

P.O. Box 3553 

Portland, ME. 04104-3553 

e-mail: sfirmin@pwd.org 


Mr. Eric Dudley P .E. 

Director of Engineering and Public Services 

2 York Street 

Westbrook, ME. 04092 

e-mail: edudley@westbrook.me.us 


RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0l00846 

Maine Waste Discharge License (WDL) Application #W001510-6D-I-R 

Final Permit 

Dear Mr. Firmin & Mr. Dudley: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
[...]
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of 
final agency action, such as a draft pe1mit or a proposed permit. 

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

Revised July 1, 2002 	 Page 11 



----------------------------------------------------------------------------------------------------------------

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 


STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 

,----------------------------------------------------------------------------------------------­

Point source means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind. 

Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use of any raw material, intermediate product, finished 
product, byproduct, or waste product. 

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added. Septage does not include wastes from a holding tank. 

Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots 
collected over a constant time interval. 

Toxic pollutant includes any pollutant listed as toxic under section 307(a)(l) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405( d) of the CW A. 
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence ofvegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 

Revised July I, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
AND 

MAINE WASTE DISCHARGE LICENSE 

May 23,2017 

PERMIT NUMBER: ME0100846 
LICENSE NUMBER: W001510-6D-I-R 

NAME AND ADDRESS OF APPLICANTS: 

PORTLAND WATER DISTRICT 

Westbrook Wastewater Facility 


P.O. Box 3553 

Portland, Maine 04104-3553 


CITY OF WESTBROOK 

2 York Street 


Westbrook, Maine 04092 


COUNTY: Cumberland County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

Westbrook Wastewater Treatment Facility 

Park Road 


Westbrook, Maine 04102 


RECEIVING WATER AND CLASSIFICATION: Presumpscot River, Class C 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 

PORTLAND WATER DISTRICT 


Mr. Scott Firmin 

Director of Wastewater Services 


(207) 774-5961 x3077 

sfirmin@pwd.org 


CITY OF WESTBROOK 

Mr. Eric Dudley P.E. 

Director of Engineering and Public Services 


(207) 854-0660 x3001 

edudley@westbrook.me.us 


mailto:edudley@westbrook.me.us
mailto:sfirmin@pwd.org


ME0100846 
W001510-6D-I-R 

FACT SHEET Page 2 of22 

1. 	 APPLICATION SUMMARY 

a. 	 Application: The Portland Water District (PWD) and the City of Westbrook (City), collectively 
referred to as co-permittees, have submitted a timely and complete application to the 
Department to renew combination Maine Pollutant Discharge Elimination System (MEPDES) 
permit #ME0100846/ Maine Waste Discharge License (WDL) #W001510-6D-E-R, ("permit") 
which was issued by the Department on March 6, 2012, for a five-year term. The permit was 
subsequently modified on December 4, 2012, to increase the daily maximum quantity of 
transported waste received and treated at the waste water treatment facility and modified again 
on September 11, 2013, to remove the water quality based mass and concentration limitations 
for inorganic arsenic. 

The March 6, 2012, permit approved the discharge of an unspecified quantity of flow [plant 
design capacity is a monthly average of 4.54 million gallons per day (MGD)] of secondary 
treated waste water from a municipal waste water treatment facility and an unspecified quantity 
of untreated storm water and sanitary waste water from five ( 5) combined sewer overflow 
(CSO) outfalls to the Presumpscot River, Class C, in Westbrook, Maine. A site location map is 
included as Attachment A of the attached Fact Sheet. 

This permit renewal is being issued with the City of West brook named as a co-permittee as it is 
subject to Special Condition F, Authorized Discharges and Special Condition J, Conditions For 
Combined Sewer Overflows, which includes conditions regarding the operation and 
maintenance of the collection systems owned and operated by the City of Westbrook. For the 
record, PWD owns and operates the waste water treatment facility, the interceptor lines and the 
five combined sewer overflow (CSO) outfalls. The City of Westbrook owns the remainder of 
the collection system within the boundaries of the City of Westbrook that conveys waste water 
to the PWD waste water system. 

b. 	 Source Description: The PWD treats domestic and commercial sanitary waste water generated 
by approximately 31,000 customers from the City of Westbrook, the Town of Gorham, a 
southern section of the Town of Windham, and industrial waste from the following categorical 
industrial users: Silvex (approximately 34,000 gpd of metal finishing wastewater pretreated via 
hydroxide precipitation), Irwin (approximately 4,400 gpd of mop water, parts washer rinse, and 
air compressor blow down which is treated through an ultrafiltration system, combined with 
some volume of non-process basement groundwater, treated through an oil/water separator), 
Southern Maine Specialties (approximately 3,500 gpd batch discharge of metal finishing 
wastewater treated via hydroxide precipitation), Calpine, a gas-powered steam electricity 
generating facility (approximately 212,000 gpd of cooling tower and chiller blowdown with no 
pretreatment) and Schlotterbeck and Foss (approximately 37,000 gpd of wastewater generated 
from food preparation, processing and packaging treated through an oil and grease separator). 
In addition, two non-discharge categorical metal finishers are connected to the system - D&G 
Machine in Westbrook and MEGA Industries of Gorham. Both of these industries discharge 
domestic waste only but are permitted and part of the !PT program due to their categorical 
status. The PWD also receives pretreated or untreated wastewater from three industrial 
laundries, a newspaper printing facility, a research and development laboratory, a brewery and 
the Maine Correctional Center (prison). 



ME0100846 
W001510-6D-l-R 

FACT SHEET Page 3 of22 

1. 	 APPLICATION SUMMARY (cont'd) 

In Westbrook, the PWD maintains five CSOs, approximately 25,000 feet of interceptor lines, 
and 17,500 feet of force main from three pump stations, all with on-site back-up power. In 
Gorham, there is approximately 49,500 feet of collection system, approximately 51,900 feet of 
interceptor line and 26,500 feet of force main from nine pump stations. Eight of the eleven 
pump stations have on-site back-up power while the remaining stations are set up to accept 
power from portable generators or portable pumps owned and operated by the PWD. There are 
no CSOs located in the Town of Gorham. The Gorham/Windham section includes 5 pump 
stations (3 with back-up power), 17,300 feet of interceptors and 11,300 feet of force mains. 

The co-permittees prepared the original CSO Master Plan back in 1993 and subsequently 
revised the plan and abatement schedule in 1996, 1999, 2008 and 2010. See Special 
Condition J, Conditions For Combined Sewer Overflow, of this permit for the most current 
milestones to be completed in accordance with the most current updated CSO Master Plan 
approved by the Depattment as well as the August 2, 2016, Administrative Consent Agreement 
between the Department and the PWD. 

The PWD is authorized to treat up to 22,700 gallons per day (gpd) of transported wastes. The 
PWD submitted an updated Transpo1ted Waste Management Plan as part of their 2016 
application for renewal as required in Standards for the Addition ofTransported Wastes to 
Wastewater Treatment Facilities, 06-096 CMR 555 (last amended March 9, 2009). Also see 
Special Condition I, Disposal ofTransported Wastes In Waste Water Treatment Facility of 
this permit. 

c. 	 Waste Water Treatment: The PWD owns and operates a facility that provides a secondary level 
of treatment via two separate aeration basins followed by two clarifiers that measure 90 feet in 
diameter. Sludge dewatering is accomplished by means of a sludge thickener and belt filter 
press. Screenings are removed at the headworks by means of an automatic climbing rake. Grit 
is removed from the aeration basin semi-annually. Dewatered sludge is composted or landfilled 
by a third party. Secondary effluent is chlorinated in detention tanks and dechlorinated prior to 
being discharged to the Presumpscot River through a reinforced concrete outfall pipe 
measuring 42 inches in diameter with a diffuser. The diffuser consists of fourteen equally 
spaced risers with ports measuring 6 inches in diameter to enhance rapid and complete mixing 
of the discharged effluent with the receiving waters. See Attachment B of this Fact Sheet for a 
schematic of the waste water treatment facility. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and conditions - This permit is carrying forward all terms and conditions of the 
March 6, 2012, permit and the two subsequent modifications permit except this permit is; 

1. 	 Establishing key milestones for combined sewer overflow abatement for each co-permittee. 

2. 	 Establishing a seasonal monitoring and reporting requirement for total phosphorus to 
determine present discharge levels of total phosphorus to the Presumpscot River. 



ME0100846 
W001510-6D-I-R 

FACT SHEET Page 4 of22 

2. 	 PERMIT SUMMARY (cont'd) 

3. 	 Reducing the monitoring frequencies for biochemical oxygen demand (BOD), total 
suspended solids (TSS) aud Escherichia coli (E. coli) bacteria from 3/Week to 2/Week and 
reducing the monitoring frequency for settleable solids from 5/Week to 3/W eek based on a 
statistical evaluation of the most current thirty three months of monitoring data for said 
parameters. 

b. 	 History: The most current relevant regulatory actions include the following: 

September 28, 1993 - The U.S. Environmental Protection Agency (EPA) issued National 
Pollutant Discharge Elimination System (NPDES) permit #ME0100846 for a five-year term. 

May 28, 1996-The Department issued WDL #W001510-46-B-R for a five-year term. 

November 30, 1998-The EPA approved a Total Maximum Daily Load (TMDL) report 
prepared by the Department for the lower Presumpscot River. 

January 24, 2000-The Department administratively modified WDL #W001510-46-B-R by 
issuing a letter to the PWD requiring year-round disinfection beginning September 30, 2000. 
This action was necessary in that the State's Department of Marine Resources (MeDMR) had 
water quality information that indicated that the City of Westbrook's and Town ofFalmouth's 
waste water treatment facilities were likely causing elevated bacteria levels in Mackworth 
Cove. As a result, the shellfish growing and winter harvesting area in Mackworth Cove were 
closed. Year-round disinfection resulted in DMR re-opening the growing and harvesting area. 

May 23, 2000 - The Department administratively modified WDL #W00i 510-46-B-R by 
establishing interim average and maximum concentration limits for mercury. 

December 21, 2001-The Department issued combination MEPDES permit #ME0100846/ 
WDL #W001510-5L-C-R, for a five-year term. Issuance of the MEPDES permit resulted in the 
NPDES permit last issued by the EPA on 9/28/93 being superseded which nullified the terms 
and conditions contained therein. 

December 22, 2006 - The Department issued combination MEPDES permit #MEO 100846/ 
WDL #W001510-5L-D-R for a five-year term. 

September 2, 2011 - The permittee submitted a timely application for renewal of combination 
MEPDES permit #MEO 100846/ WDL #W0015 l 0-5L-D-R. The Department accepted the 
application as complete on September 6, 2011 and assigned WDL#W00l 5 I 0-6D-E-R. 

February 6, 2012 - The Department issued minor revision MEPDES permit 
#ME0100846/ WDL #W001510-6D-F-M that reduced the monitoring frequency for total 
mercury from 4/Year to 1/Year. 

March 6, 2012-The Department issued MEPDES permit renewal #ME0100846/ WDL 
#WOO 1510-6D-E-R for a five-year term. 



ME0100846 
W001510-6D-l-R 

FACT SHEET Page 5 of22 

2. PERMIT SUMMARY (cont'd) 

December 4, 2012-The Department issued minor revision MEPDES permit 
#MEO100846/ WDL #WOO 1510-6D-G-M, that increased the quantity of transported 
waste the facility is allowed to receive and treat from 10,000 gallons per day (gpd) to 
22,700 gpd. This represents 0.5% of the design capacity of the waste water treatment 
facility. 

September 11, 2013 - The Department issued minor revision MEPDES permit 
#ME0l 00846/ WDL #WOO 1510-6D-H-M that eliminated the numeric water quality 
based limitations for inorganic arsenic given an updated statistical evaluation of arsenic 
data on file at the Department indicated the discharge no longer had a reasonable 
potential to exceed the human health ambient water quality criteria for inorganic arsenic. 

August 2, 2016 - The Department and PWD entered into an Administrative Consent 
Agreement to resolve violations of the MEPDES permit. 

January 12, 2017 -The PWD and the City of Westbrook submitted a timely and 
complete joint application to the Department to renew #MEO I 00846/ 
WDL #W001510-6D-E-R. 

3. CONDITIONS OF PERMITS 

Conditions ofLicenses, 38 M.R.S. §414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to effluent toxicity, require application of best practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, Certain Deposits and Discharges Prohibited, 38 M.R.S. §420 and Surface 
Water Toxics Control Program, 06-096 CMR 530 (effective October 9, 2005), require the 
regulation of toxic substances not to exceed levels set forth in Surface Water Quality Criteria for 
Toxic Pollutants, 06-096 CMR 584 (effective March 21, 2012), and that ensure safe levels for the 